


 
© 2006, Sycamore SCS, LLC. - Rev. 1 

 

 

PREFACE 

Thank you for  purchasing products f rom SYCAMORE SCS, LLC.   We appreciate your business.  
The fo l lowing manual  is  only a guide to assist  you and is not  a complete or  comprehensive manual  of  
a l l  aspects of  maintain ing and repair ing your generator.   The equipment you have purchased is  a 
complex piece of  machinery.   We recommend that  you consult  with a dealer i f  you have doubts or 
concerns as to your exper ience or abi l i ty  to proper ly maintain or  repair  your equipment.   You wi l l  
save t ime and avoid the inconvenience of  having to go back to the store i f  you choose to wr i te or  cal l  
us concerning missing parts,  serv ice quest ions,  operat ing advice,  and/or assembly quest ions.   Our 
gasol ine generators have some of  the fo l lowing features:  

•  Lightweight  construct ion 
•  Air  cooled,  four stroke gasol ine internal  combust ion engine 
•  Recoi l  s tar ter  
•  Large, spark arrestor  muf f ler  
•  Circuit  protector  
•  AC Out lets 
•  Low oi l  level  sensor 

Air-cooled gasol ine generators are widely used when electr ical  power is scarce.   Our generators 
provide a portable solut ion in supply ing power for  f ie ld operat ions dur ing project  construct ion.  
 
This manual  wi l l  explain how to operate and service your generator set .  
 
I f  you have any quest ions or suggest ions about th is manual ,  p lease contact  your local  dealer or  us 
di rect ly .   Consumers should notice that this manual might dif fer sl ightly from the actual 
product as more improvements are made to our products.  Some of the pictures in this manual 
may differ sl ightly from the actual  product as well .  



 
 

6000 Watt Generator 

© 2006, Sycamore SCS, LLC. 

2 
 

Table of Contents 
Table of Contents................................................................................................................................................. 2 

Safety Guidelines – Definitions ............................................................................................................................ 4 

Save These Important Safety Instructions! .................................................................................................. 4 

General Precautions ............................................................................................................................................ 5 

Carbon Monoxide ......................................................................................................................................... 5 

Gasoline and Oil ........................................................................................................................................... 5 

Hot Components .......................................................................................................................................... 6 

Power Output ............................................................................................................................................... 6 

Work Area .................................................................................................................................................... 6 

Electrical Safety............................................................................................................................................ 7 

Personal Safety ............................................................................................................................................ 8 

Generator Use and Care .............................................................................................................................. 9 

Servicing....................................................................................................................................................... 9 

Heart Pacemakers........................................................................................................................................ 9 

Installation .................................................................................................................................................. 10 

Mechanical ................................................................................................................................................. 11 

Chemicals................................................................................................................................................... 11 

Noise .......................................................................................................................................................... 12 

Extension Cord........................................................................................................................................... 12 

Assembly............................................................................................................................................................ 13 

Wheel and Handle Assembly ..................................................................................................................... 13 

Wheel Assembly......................................................................................................................................... 13 

V-Leg Support Assembly............................................................................................................................ 13 

Handle Assembly ....................................................................................................................................... 14 

Specifications ..................................................................................................................................................... 15 

General Parts Listing.......................................................................................................................................... 16 

Figure A...................................................................................................................................................... 16 

Generator Parts Listing ...................................................................................................................................... 18 

Figure B...................................................................................................................................................... 18 



 
 

Owner's Manual 
Panel Parts Listing ............................................................................................................................................. 19 

Figure C...................................................................................................................................................... 19 

Engine Parts Listing ........................................................................................................................................... 20 

Figure D...................................................................................................................................................... 20 

Figure E...................................................................................................................................................... 22 

Figure F ...................................................................................................................................................... 23 

Figure G ..................................................................................................................................................... 24 

Figure H...................................................................................................................................................... 25 

Installation .......................................................................................................................................................... 27 

General Location ........................................................................................................................................ 27 

Support and Mounting ................................................................................................................................ 28 

Grounding................................................................................................................................................... 28 

Operation ........................................................................................................................................................... 29 

Before Starting the Generator .................................................................................................................... 29 

Starting ....................................................................................................................................................... 30 

Powering 120 Volt AC Tools and Equipment: ............................................................................................ 31 

Inspection, Cleaning, and Maintenance ............................................................................................................. 32 

Trouble Shooting................................................................................................................................................ 33 

Wiring Diagram .................................................................................................................................................. 34 

Compliance ........................................................................................................................................................ 35 

Limited Warranty ................................................................................................................................................ 36 

 
_________________________________________________________________________________________ 
 

WARNING! READ AND UNDERSTAND ALL SAFETY PRECAUTIONS IN THIS MANUAL 
BEFORE OPERATING.  FAILURE TO COMPLY WITH INSTRUCTIONS IN THIS 
MANUAL COULD RESULT IN PERSONAL INJURY, PROPERTY DAMAGE, AND/OR 
VOIDING OF YOUR WARRANTY.  SYCAMORE SCS WILL NOT BE LIABLE FOR ANY 
DAMAGE BECAUSE OF FAILURE TO FOLLOW THESE INSTRUCTIONS. 

© 2006, Sycamore SCS, LLC. 

3 
 



 
 

6000 Watt Generator 
Safety Guidelines – Definitions 
This manual  contains important  informat ion that  you need to know and understand in order to 
ENSURE YOUR SAFETY and to PREVENT EQUIPMENT PROBLEMS.  The fo l lowing symbols help 
you recognize th is informat ion.   Please read the manual  and pay at tent ion to the not i f icat ions that  
fo l low these symbols.  

WARNING! WARNINGS INDICATE CERTAIN OR STRONG POSSIBILITY OF PERSONAL 
INJURY OR DEATH IF INSTRUCTIONS ARE NOT FOLLOWED. 

CAUTION: CAUTIONS INDICATE A POSSIBILITY OF EQUIPMENT DAMAGE IF 
INSTRUCTIONS ARE NOT FOLLOWED. 

Note:  Notes give helpfu l  informat ion.  

 
WARNING! IMPROPER OPERATION OR MAINTENANCE OF THIS PRODUCT COULD 
RESULT IN SERIOUS INJURY AND PROPERTY DAMAGE.  READ AND UNDERSTAND 
ALL WARNINGS AND OPERATING INSTRUCTIONS BEFORE USING THIS EQUIPMENT. 
WHEN USING POWER TOOLS, BASIC SAFETY PRECAUTIONS SHOULD ALWAYS BE 
FOLLOWED TO REDUCE THE RISK OF PERSONAL INJURY. 

 
 
Save These Important Safety Instructions! 
 
Read and understand al l  of  these safety instruct ions.  Be sure to reta in them for  
future use. 

© 2006, Sycamore SCS, LLC. 

4 
 



 
 

Owner's Manual 
General Precautions 

WARNING! FAILURE TO FOLLOW THESE INSTRUCTIONS CAN RESULT IN SEVERE 
INJURY OR DEATH. 

CAUTION: FAILURE TO FOLLOW THESE INSTRUCTIONS CAN ALSO RESULT IN 
DAMAGE TO THE TOOL AND/OR THE ITEM YOU ARE WORKING ON. 

 

Carbon Monoxide 
When this tool is  running,  ensure that the area is wel l  vent i lated.   Never run the 
engine in an enclosed area wi thout an exhaust evacuat ion system. 

WARNING! THE EXHAUST CONTAINS POISONOUS CARBON MONOXIDE GAS THAT 
CAN CAUSE LOSS OF CONSCIOUSNESS AND MAY LEAD TO DEATH.  CARBON 
MONOXIDE IS KNOWN TO CAUSE CANCER, BIRTH DEFECTS, AND OTHER 
REPRODUCTIVE HARM. 

 

Gasoline and Oil 
This product  requires oi l  and fuel.   At tempt ing to star t  the engine wi thout o i l  wi l l  ru in 
the engine and void the warranty.   Work in wel l  vent i lated areas.   Keep cigaret tes,  
f lames, or  sparks away f rom the work area or where gasol ine is  stored.  

WARNING! GASOLINE IS EXTREMELY FLAMMABLE AND IS EXPLOSIVE UNDER 
CERTAIN CONDITIONS.  KEEP OUT OF REACH OF CHILDREN. 

•  Gasol ine fuel  and fumes are f lammable and potent ia l ly  explosive.   Use proper fuel storage and 
handl ing procedures.   Always have mult ip le ABC class f i re ext inguishers nearby.  

•  Keep the generator and surrounding area c lean at  a l l  t imes.  
•  Fuel  or  o i l  spi l ls  must be c leaned up immediately.   Dispose of  f lu ids and c leaning mater ia ls as 

per any local ,  state,  or  federal  codes and regulat ions.   Store oi ly  rags in a covered metal 
container.  

•  Never store fuel  or  other f lammable mater ia ls near the generator.  
•  Do not smoke or a l low sparks,  f lames, or  other sources of  igni t ion around the engine or fuel  tank.  

Fuel  vapors are explosive.  
•  Keep grounded conduct ive objects such as tools away f rom exposed or l ive electr ical  parts and 

connect ions to avoid sparking or arc ing.   These objects could igni te fumes or vapors.  
•  Do not ref i l l  the fuel tank whi le the engine is running or whi le the engine is st i l l  hot .   Do not 

operate a generator wi th known leaks in the fuel  system. 
•  Use only the engine manufacturer ’s recommended fuel and oi l .  

© 2006, Sycamore SCS, LLC. 

5 
 



 
 

6000 Watt Generator 
General Precautions (cont'd) 
Gasoline and Oil (cont'd) 

•  Excessive bui ldup of  unburned fuel gases in the exhaust system can create a potent ia l ly  
explosive condi t ion.   This bui ldup can occur af ter  repeated fa i led start  at tempts,  valve test ing,  
or  hot  engine shutdown.  I f  th is occurs,  open exhaust system drain plugs and al low the gases to 
d iss ipate before at tempt ing to restar t  the generator .  

Hot Components 
 

WARNING! ENGINE AND EXHAUST SYSTEM PARTS BECOME VERY HOT AND 
REMAIN HOT FOR SOME TIME AFTER ENGINE SHUT OFF.  WEAR INSULATED 
GLOVES OR WAIT UNTIL THE ENGINE AND EXHAUST SYSTEM HAVE COOLED 
BEFORE HANDLING THESE PARTS. 

 
Power Output 

This generator is  not  designed to power sensi t ive electronic equipment ( including computers and 
medical devices) without  the addi t ion of  an approved l ine condi t ioner,  which is sold separately.  

CAUTION: ATTEMPTING TO POWER SENSITIVE ELECTRONIC EQUIPMENT WITHOUT 
THE USE OF AN APPROVED LINE CONDITIONER MAY CAUSE DAMAGE TO THE 
EQUIPMENT.  SYCAMORE SCS  IS NOT RESPONSIBLE FOR ANY DIRECT OR 
INDIRECT DAMAGE CAUSED BY FAILURE TO USE AN APPROVED LINE 
CONDITIONER. 

 

Work Area 
•  Keep your work area c lean and wel l  l i t .   Clut tered benches and dark areas invi te 

accidents.  

•  Do not operate power tools in explosive environments such as in the presence of f lammable 
l iquids,  gases,  or  dust .   Generators create sparks which may ignite dust  or  fumes. 

•  Keep bystanders,  chi ldren,  and v is i tors away whi le operat ing a generator.  Provide barr iers or  
shields as needed. 

 

© 2006, Sycamore SCS, LLC. 

6 
 



 
 

Owner's Manual 
General Precautions (cont'd) 
Electrical Safety 
•  Grounded tools must be plugged into an out let ,  proper ly instal led,  and grounded in 

accordance wi th al l  codes and ordinances.   Never remove the grounding prong or 
modify the plug in any way.  Do not  use any adapter p lugs.  

•  Grounding provides a low-resistance path to carry electr ic i ty away from the user in the event of 
an electr ical  mal funct ion.  

•  Double insulated tools are equipped with a polar ized plug where one blade is wider than the 
other.   This plug f i ts  into a polar ized out let  in one way, only.   I f  the plug does not f i t  fu l ly  in 
the out let ,  reverse the plug.   I f  i t  s t i l l  does not  f i t ,  contact  a qual i f ied electr ic ian to instal l  a 
polar ized out let .   Do not  change the plug in any way.  Double insulat ion el iminates the need 
for  a three-wire grounded power cord and a grounded power supply system. 

•  Avoid body contact  with grounded surfaces such as pipes,  radiators,  ranges,  and refr igerators.   
There is an increased r isk of  e lectr ic  shock i f  your body is grounded. 

•  Do not expose generator to ra in or  wet condi t ions.   Water enter ing a generator wi l l  increase the 
r isk of  e lectr ic  shock.  

•  Do not abuse the power cord.   Keep power cords away f rom heat,  o i l ,  sharp edges, or  moving 
parts.   Replace damaged power cords immediately.   Damaged power cords increase the r isk 
of  e lectr ic  shock.  

•  When operat ing a power tool  outs ide,  use outdoor extensions cords marked "W-A" or "W".  
These extension cords are rated for  outdoor use,  and reduce the r isk of  e lectr ic  shock.  

•  Al l  connect ions and condui ts f rom the generator to the load must be instal led by t ra ined and 
l icensed electr ic ians,  only.   Instal lat ions must be in compl iance wi th al l  re levant local ,  s tate,  
and federal e lectr ical  codes and standards,  and other regulat ions where appl icable.  

•  For f ixed instal lat ions,  the generator must be earth-grounded before operat ion in accordance with 
al l  re levant e lectr ical codes and standards.  

•  Do not at tempt to connect or  d isconnect wires to the load whi le standing in water or on wet or 
soggy ground. 

•  Do not touch electr ical ly  energized parts of  the generator and interconnect ing cables or 
conductors wi th any part  of  the body or with any non- insulated conduct ive object .  

© 2006, Sycamore SCS, LLC. 

7 
 



 
 

6000 Watt Generator 
General Precautions (cont'd) 
Electrical Safety (cont'd) 

•  Before servic ing equipment powered by the generator,  d isconnect  the equipment f rom i ts power 
input .  

•  Keep al l  e lectr ical  equipment c lean and dry.   Replace any wir ing where the insulat ion is 
cracked,  cut,  abraded,  or otherwise degraded.  Replace terminals that  are worn,  d iscolored, or  
corroded.  Keep terminals c lean and t ight .  

•  Insulate al l  connect ions and disconnected wires.  
•  Guard against  e lectr ic  shock.   Prevent body contact  wi th grounded surfaces such as pipes,  

radiators,  ranges, and refr igerators.  

Personal Safety 
•  Stay aler t .   Watch what you are doing and use common sense when operat ing a 

generator.   Do not use a generator whi le t i red or under the inf luence of  drugs,  
a lcohol ,  or  medicat ion.   A moment of  inat tent ion whi le operat ing generators may 
result  in ser ious personal  in jury.  

•  Dress proper ly.   Do not  wear loose c lothing or jewelry.   Contain long hair .   Keep your hair ,  
c loth ing,  and gloves away f rom moving parts.   Loose c lothes,  jewelry,  or  long hair  can be 
caught in moving parts.  

•  Avoid accidental  star t ing.   Make sure the power switch is in i ts "STOP" posi t ion and disconnect  
the spark plug wire when not in use. 

•  Remove adjust ing keys or wrenches before turning on the generator.   A wrench or a key that  is 
lef t  at tached to a rotat ing part  of  the generator  may resul t  in personal  in jury.  

•  Do not overreach.  Keep proper foot ing and maintain balance at  a l l  t imes.  
•  Use safety equipment.   Always wear eye protect ion.   Wear ANSI approved safety impact eye 

goggles.   Dust  masks,  non-skid safety shoes,  hard hats,  or  hear ing protect ion must be used for  
appropr iate condit ions.  

•  Do not over load the generator.   Use the appropr iate generator for  your appl icat ion.   The 
correct  generator working at  the rate for  which i t  is  designed, wi l l  do the job bet ter  and safer.  

•  Do not use the generator  i f  the power switch does not turn the generator on or of f .   Any 
generator that  cannot be control led by the power switch is  dangerous and must be f ixed or 
replaced. 

© 2006, Sycamore SCS, LLC. 

8 
 



 
 

Owner's Manual 
General Precautions (cont'd) 
Generator Use and Care 

•  Make sure the power swi tch is in i ts  "STOP" posit ion and disconnect the spark plug wire before 
making any adjustments,  changing any accessor ies,  or  stor ing the generator.   Such prevent ive 
safety measures reduce the r isk of  star t ing the generator accidental ly .  

•  Store id le generators out  of  reach of  chi ldren and other untrained persons.   Generators are 
dangerous in the hands of  untra ined users.  

•  Maintain generators wi th care.   Do not use a damaged generator.   Tag damaged generators 
"DO NOT USE" unt i l  repaired.  

•  Check for  misal ignment or  b inding of  moving parts,  broken parts,  and any other condi t ion that  
may af fect  the generator 's  operat ion.   I f  damaged, have the generator serv iced before using.   
Many accidents are caused by poor ly maintained generators.  

•  Use only accessor ies that  are recommended by the manufacturer for  your model .   Accessor ies 
that  may be sui table for one generator may become hazardous when used on another.  

Servicing 

•  Maintain labels and name plates on the generator and engine.   These carry important  
informat ion.   I f  unreadable or missing,  contact  SYCAMORE SCS  immediately for  a replacement.  

•  Generator servic ing must be performed by qual i f ied repair  personnel  only.   Service or 
maintenance performed by unqual i f ied personnel  could result  in a r isk of  in jury.  

•  When servic ing a generator,  use only ident ical  replacement parts and fo l low al l  appropr iate 
instruct ions in th is manual.   Use of  unauthor ized parts or  fa i lure to fo l low maintenance 
instruct ions may create a r isk of  e lectr ic  shock or  in jury.  

Heart Pacemakers 
 

WARNING! PEOPLE WITH PACEMAKERS SHOULD CONSULT THEIR PHYSICIAN(S) 
BEFORE USING THIS PRODUCT.  ELECTROMAGNETIC FIELDS IN CLOSE 
PROXIMITY TO A HEART PACEMAKER COULD CAUSE INTERFERENCE TO OR 
FAILURE OF THE PACEMAKER. 

© 2006, Sycamore SCS, LLC. 

9 
 



 
 

6000 Watt Generator 

© 2006, Sycamore SCS, LLC. 

10 
 

General Precautions (cont’d) 
Installation 

•  Ensure instal lat ion meets al l  app l icable local  and nat ional safety and electr ical  codes.  Have 
instal lat ion performed by a qual i f ied l icensed electr ic ian or bui ld ing contractor.  

•  Al l  e lectr ical  work,  including the earth-ground connect ion,  should be completed by a l icensed 
electr ic ian.  

•  Any separate fuel  storage or generator  supply faci l i ty  must be bui l t  or  instal led in fu l l  compl iance 
wi th al l  re levant local ,  s tate,  and federal  regulat ions.  

•  I t  is  recommended to use the generator only in wel l  vent i lated outdoor areas.   A running 
gasol ine engine wi l l  generate carbon monoxide.   This color less and odor less gas can cause 
ser ious in jury or  death i f  inhaled.  

•  I f  the generator is  instal led indoors,  exhaust fumes must be piped out  of  the bui ld ing using 
leak-free and heat resistant  p ip ing.   Pipes and soundproof ing insulat ion should not  use any 
f lammable mater ia ls nor should they be instal led near any f lammable objects.   Generator 
exhaust fumes must be wi th in legal  l imits and instal lat ion must a lways meet local  bui ld ing codes.  

•  I f  the generator is  insta l led outdoors,  i t  must be weatherproofed and should be soundproofed.  
I t  should not  be run outdoors without adequate protect ion to the generator and wir ing condui t .  

•  The generator weighs approximately 225 lbs.   Without mechanical  a id,  l i f t ing the generator of f  
the ground wi l l  require two or more people.   Never l i f t  the generator using any part  of  the 
engine or a l ternator.  

•  Connect l i f t ing equipment to the f rame of  the generator,  only.   Before l i f t ing the generator wi th 
equipment,  ensure that  the equipment and support ing structure are in good condi t ion and are 
rated to l i f t  the intended load.  

•  Keep al l  personnel  away f rom the suspended generator  dur ing re locat ion.  
•  The support ing f loor or  ground surface should be level  and strong enough to safely hold the 

weight  of  the generator.   I f  the surface is not  level,  st rong cross members should be placed 
underneath the lower s ide of  the generator f rame.  Ensure that  cross members run the fu l l  
length of  the generator f rame. 

•  For t ra i ler  instal lat ion,  the generator should be mounted in the middle of  the t ra i ler  and over the 
wheels.   The t ra i ler  must be capable of  support ing the weight of  the generator,  accessor ies,  
and al l  contents ( tools,  etc.) .  

•  Instal l  weatherproof ing and sound insulat ion only when i t  is  not  ra in ing nor snowing to avoid 
t rapping moisture wi th in the generator or  with in surrounding insulat ion.  



 
 

Owner's Manual 

© 2006, Sycamore SCS, LLC. 

11 
 

General Precautions (cont'd) 
Mechanical 

•  Always make sure the power swi tch is in i ts "STOP" posi t ion.  Disconnect the spark plug wire 
and al low the engine to completely cool  before carry ing out  maintenance. 

•  Check for  damaged parts.   Before using the generator,  any part  that  appears damaged should 
be careful ly  checked to determine that  i t  wi l l  operate proper ly and perform i ts intended funct ion.   
Check for  a l ignment and binding of  moving parts,  any broken parts or  cracked mount ing f ix tures,  
and any other condit ion that  may af fect  proper operat ion.  

•  The generator is  designed wi th safety guards for  protect ion against  contact  with moving parts.   
In any case, care must st i l l  be taken to protect  personnel  and equipment f rom other mechanical 
hazards when working in the v ic in i ty of  the generator.  

•  Do not operate the generator wi thout safety guards.   Whi le the generator is  running,  do not  
at tempt to reach around the safety guard for  maintenance or any other reason. 

•  Keep hands,  arms, long hair ,  loose c lothing,  and jewelry away from moving parts.   Be aware 
that  when engine parts are moving fast  they cannot be seen c lear ly.  

•  Keep access doors c losed and locked when access to the generator is  not  required.  
•  When working on or in the v ic in i ty the generator,  a lways wear protect ive c lothing including ANSI 

approved safety gloves,  safety eye goggles,  and safety hats.  
•  Do not al ter  or  adjust  any part  of  the generator that  is  assembled and suppl ied by the 

manufacturer.  
•  Always fo l low and complete scheduled engine and generator maintenance. 

Chemicals 

•  Avoid contact  with hot  fuel ,  o i l ,  exhaust fumes, and hot  sol id surfaces.  
•  Avoid body contact  with fuels,  o i ls ,  and lubr icants used in the generator.   I f  swal lowed, seek 

medical t reatment immediately.   I f  fuel  is swal lowed,  do not  induce vomit ing.   For skin contact  
wi th fuel,  immediately wash wi th soap and water.   For eye contact  wi th fuel ,  immediately f lush 
eyes wi th c lean water and seek medical  at tent ion.  



 
 

6000 Watt Generator 

© 2006, Sycamore SCS, LLC. 

12 
 

General Precautions (cont'd) 
Noise 

Prolonged exposure to noise levels above 85 dB is hazardous to hear ing.   Always wear ANSI 
approved ear protect ion when operat ing or working around the generator  whi le i t  is  running.  

Extension Cord 

I f  an extension cord (not  included) is  required,  make sure to use only UL approved cords.   Cords 
should have the correct  gauge and length according to the fo l lowing table:  

Cord Lengths 
Nameplate Amps (@ full load) 

0'·50' 50'·100' 100'·150' 150'·200' 

0-5  16 16 12 12 

5.1 - 8  16 14 10 - 

8.1 - 12  14 12 - - 

12.1 -15  12 10 - - 

15 - 20  10 10 - - 



 
 

Owner's Manual 

© 2006, Sycamore SCS, LLC. 

13 
 

Assembly 
Wheel and Handle Assembly 

Conf irm that  the fo l lowing sub-assembly components are included: 

•  1 Wheel  Axle 
•  2 Heavy Duty Wheels 
•  4 Large Washers 
•  2 Cotter  Pins 
•  1 Front Stand-of f  Support  V-Leg 
•  2 Support  V-Leg Mount ing Screws 

•  1 Handle 
•  1 Handle Mount ing Bracket 
•  1 Back Plate (Mount ing Bracket)  
•  3 Hinge Bol t  Mount ing Nuts 
•  3 Three Inch Mount ing Bol ts 

 
Wheel Assembly 

Perform the fo l lowing tasks to instal l  the heavy duty wheels onto the generator  assembly:  

1. Insert  axle through brackets located on the bottom cross bar of  the f rame. 
2. Center axle in f rame and place each wheel over each end of  the axle,  then insert  axle end into the 

hole located in the center of  the wheel  hub. 
3. Place each large washer over the axle ends and insert  axle through center of  washer unt i l  washer 

is  f lush against  wheel hub. 
4. Insert  st ra ight  s ide of  cot ter  p in into one of  the holes located at  both ends of  the axle rod and 

thread the cot ter  p in through the hole unt i l  p in snaps into place.  
5. Repeat using the second cot ter  p in on the opposi te end of  the axle to secure the opposi te wheel 

to the axle assembly.  

V-Leg Support Assembly 

Perform the fo l lowing tasks to instal l  the V- leg support  bracket:  

1. Al ign V- leg support  mount ing holes with the mount ing holes on the bot tom of  the f rame. 
2. Insert  one mount ing bol t  completely through each mount ing hole.  
3. Twist  mount ing screws to catch the threads in the f rame mount ing holes and weld nuts and t ighten 

unt i l  support  leg is  secure.  



 
 

6000 Watt Generator 

© 2006, Sycamore SCS, LLC. 

14 
 

Assembly (cont'd) 
Handle Assembly 

Perform the fo l lowing tasks to instal l  the handle onto the generator f rame: 

1. On the s ide of  f rame with mount ing holes,  p lace back plate in the middle of  handle bracket and 
f rame.  Handle bracket should have handle mount ing holes facing downward.  

2. Al ign f rame, back plate and handle bracket mount ing holes.  
3. Insert  one mount ing bol t  through handle bracket,  back plate,  f rame, and into mount ing nut .   

Twist  mount ing nut  l ight ly .  
4. Insert  the second mount ing bol t  through the second mount ing hole.   Twist  mount ing nut  unt i l  nut ,  

f rame, back plate,  and handle bracket  surfaces are f lush.  
5. Return to f i rst  nut  and t ighten.  
6. Al ign handle mount ing holes with mount ing holes on handle bracket.  
7. Insert  mount ing bolt  completely through handle and bracket.  
8. Instal l  a mount ing nut  onto bol t  and t ighten.   Make sure handle can swivel .  



 
 

Owner's Manual 

© 2006, Sycamore SCS, LLC. 

15 
 

Specifications 
Electrical 

Current  Output   120-240VAC @ 41.6/20.8A,  60Hz 12V DC 

Cont inuous/Rated Wattage  5,000 

Peak Wattage  6,000 

Outlets four 120V 20A outlets 
one 120V 30A twist lock outlet 
one 120V/240V 30A twist lock outlet 
one 12V DC outlet 

Gasoline Engine 

Horsepower  11HP 

Type  4-cycle OHV air-cooled recoi l  s tar t  

Displacement  337cc 

Oi l  Capaci ty   1.16 quart  (1.1 l i ter)  

EPA Approved  yes 

Fuel 

Type  unleaded gasol ine 

Capaci ty   5.5 gal lons (21 l i ters)  

Running Time  8 hours (approx.)  

Fuel  Gauge  included 

Weight 

Approximate Weight   224.4 lbs 

Noise Level 

Operat ing Noise Level   76 dB (approx.)  
 



 
 

6000 Watt Generator 
General Parts Listing 
Figure A 

 

This l is t  is provided for  reference purposes only.   Al l  repairs and part  replacement should be 
performed by a qual i f ied technic ian.   Some parts may not be avai lable as s ingle replacements.  

© 2006, Sycamore SCS, LLC. 

16 
 



 
 

Owner's Manual 

© 2006, Sycamore SCS, LLC. 

17 
 

General Parts Listing (cont’d) 
Figure A (cont’d) 

ITEM 
NO. DESCRIPTION PSYCG # QTY.  ITEM 

NO. DESCRIPTION PSYCG # QTY. 

A01 ENGINE PSYCG6000LA01 1  A34 FRAME PSYCG6000LA34 1 
A02 FLANGE PSYCG6000LA02 1  A35 RIGHT COVER PSYCG6000LA35 1 
A03 SOCKET HEAD BOLT M10x25 PSYCG7000EA03 4  A36 SOCKET BOLT M8x55 PSYCG7000EA36 1 
A04 HEX NUT M8 PSYCG7000EA04 4  A37 HANDLE PSYCG7000EA37 1 
A05 SPRING WASHER  Ø8.2xØ16 PSYCG7000EA05 4  A38 ACORN NUT M8 PSYCG7000EA38 3 
A06 SOCKET HEAD BOLT  M8x30 PSYCG7000EA06 4  A39 HANDLE BRACKET PSYCG6000LA39 1 
A07 HEX BOLT M8x248 PSYCG6000LA07 1  A40 HEX SOCKET BOLT M8x50 PSYCG6000LA40 2 
A08 BOWL WASHER Ø9 x Ø17.5 PSYCG7000EA08 1  A41 BACK PLATE PSYCG6000LA41 1 
A09 SPRING WASHER Ø8.2 x Ø13 PSYCG7000EA16 1  A42 FLATE WASHER Ø8.2 x Ø13 PSYCG7000EA42 2 
A10 ALTERNATOR PSYCG6000LA10 1  A43 TOP COVER PSYCG6000LA43 2 
A11 FLANGED NUT M6 PSYCG7000EA11 3  A44 NUT FLANGED M6 PSYCG7000EA11 4 
A12 FLANGED BOLT M6x12 PSYCG7000EA12 3  A45 BUSHING PSYCG7000EA45 4 
A13 MUFFLER PSYCG6000LA13 1  A46 RUBBER GASKET PSYCG7000EA46 4 
A14 DOUBLE SIDED M8x25 SCREW PSYCG7000EA14 2  A47 WASHER Ø6.6xØ22 PSYCG7000EA47 4 
A15 HEX HUT M8x13 PSYCG7000EA15 2  A48 FLANGED BOLT M6x20 PSYCG7000EA48 4 
A16 FLAT WASHER Ø8.2 x Ø813 PSYCG7000EA42 8  A49 FUEL TANK PSYCG7000EA49 1 
A17 MUFFLER GASKET PSYCG7000EA17 2  A50 FILTER NET PSYCG7000EA50 1 
A18 MUFFLER CONNECT PIPE PSYCG7000EA18 1  A51 FUEL TANK CAP GASKET PSYCG7000EA51 1 
A19 RUBBER PAD PSYCG7000EA19 2  A52 FUEL TANK CAP PSYCG7000EA52 1 
A20 FLANGED BOLT M8x14 PSYCG7000EA20 2  A53 FUEL GAUGE PSYCG7000EA53 1 
A21 BOTTOM FOOT PSYCG6000LA21 1  A54 FUEL COCK PSYCG7000EA54 1 
A22 FLANGED NUT M8 PSYCG7000EA22 2  A55 BACK COVER PSYCG6000LA55 1 
A23 FRONT COVER PSYCG6000LA23 1  A56 LEFT COVER PSYCG6000LA56 1 
A24 FLANGED BOLT M5x8 PSYCG7000EA24 24  A57 WHEEL PSYCG6000LA57 2 
A25 HANDLE GRIP PSYCG7000EA71 1  A58 WASHER Ø16xØ30 PSYCG6000LA58 4 
A26 MUFFLER INSULATION BOARD PSYCG7000EA69 1  A59 SPLIT PIN Ø3x25 PSYCG6000LA59 2 
A27 HEX BOLT M10x40 PSYCG7000EA67 2  A60 AXLE PSYCG6000LA60 1 
A28 ACORN NUT M610 PSYCG7000EA68 2  A61 FUEL TUBE PSYCG6000LA61 1 
A29 ISOLATOR(RUBBER MOUNT) PSYCG7000EA29 4  A62 CLAMP PSYCG7000EA62 2 
A30 HEX BOLT M10x25 PSYCG7000EA30 4  A63 SMALL FLANGED BOLT M6x8 PSYCG7000EA03 6 
A31 WASHER Ø10.2 x Ø20 PSYCG7000EA31 12  A64 MUFFLER COVER PSYCG7000EA66 1 
A32 SPRING WASHER Ø10.2 x Ø16 PSYCG7000EA32 8  A65 FLAT SCREW M6x10 PSYCG7000EA72 2 
A33 HEX NUT M10 PSYCG7000EA03 8      



 
 

6000 Watt Generator 
Generator Parts Listing 
Figure B 

 
 

ITEM 
NO. DESCRIPTION PSYCG # QTY.  ITEM 

NO. DESCRIPTION PSYCG # QTY. 

B01 COOLING FAN PSYCG7000EB01 1  B13 CAPACITOR SHELF PSYCG7000EB13 1 
B02 ROTOR PSYCG6000LB02 1  B14 OVAL HEAD BOLT M5x8 PSYCG7000EB14 1 
B03 DIODE PSYCG7000EB03 4  B15 CAPACITOR PSYCG6000LB15 1 
B04 Ø32 WASHER PSYCG7000EB04 1  B16 CAPACITOR FASTENER PSYCG7000EB16 2 
B05 Ø32 CLAMP PSYCG7000EB05 1  B17 ALTENATOR COVER PSYCG7000EB17 1 
B06 BEARING PSYCG7000EB06 1  B18 OVAL HEAD BOLT M5x12 PSYCG7000EB18 4 
B07 DRIVE END BRACKET PSYCG7000EB07 1  B19 RUBBER PAD PSYCG7000EB29 2 
B08 ENCLOSING BAND PSYCG6000LB08 1  B20 GROUND PLATE PSYCG7000EB30 1 
B09 STATOR PSYCG6000LB09 1  B21 OVAL HEAD BOLT M5x6 PSYCG7000EB31 1 
B10 ALTERNATOR BACK COVER PSYCG7000EB10 1  B22 SPRING WASHER Ø8.2 PSYCG7000EA05 4 
B11 HEX BOLT M8x210 PSYCG6000LB11 4  B23 DIODE FRAME PSYCG7000EB28 1 
B12 WASHER Ø8.2 x Ø16 PSYCG7000EB12 4      

 

© 2006, Sycamore SCS, LLC. 

18 
 



 
 

Owner's Manual 
Panel Parts Listing 
Figure C 

 
 

ITEM 
NO. DESCRIPTION PSYCG # QTY.  ITEM 

NO. DESCRIPTION PSYCG # QTY. 

C01 CIRCUIT BREAKER 20A WITH NUT PSYCG7000EC01 3  C13 GROUND BOLT M8x20 PSYCG7000EC18 4 
C02 BREAKER 20A NUT PSYCG7000EC02 3  C14 4 PRONG SOCKET NEMA L14-30 PSYCG7000EC26 1 
C03 OVAL HEAD BOLT  ST4x10 PSYCG7000EC05 2  C15 WASHER Ø4.2 x Ø10 PSYCG7000EC24 8 
C04 CIRCUIT BREAKER 25A WITH NUT PSYCG7000EC03 2  C16 SPRING WASHER Ø4.2 x Ø6 PSYCG7000EC23 8 
C05 BREAKER 25A NUT PSYCG7000EC04 2  C17 HEX NUT M4 PSYCG7000EC22 8 
C06 FLANGED BOLT M6x18 PSYCG7000EC10 4  C18 OVAL HEAD SCREW M4x12 PSYCG7000EC25 8 
C07 FIBER WASHER Ø6.2 x Ø12 PSYCG7000EC32 4  C19 DUPLEX SOCKET NEMA 5-20 GFCI PSYCG2500LC10 2 
C08 CONTROL PANEL PSYCG6000LC08 1  C20 3 PRONG SOCKET NEMA L5-30 PSYCG7000EC27 1 
C09 STOP SWITCH PSYCG6000LC09 1  C21 CONTROL PANEL BOX PSYCG7000EC29 1 
C10 DECORATIVE CUPREW NUT M8 PSYCG7000EC35 1  C22 OUTLET TRAP PSYCG7000EC30 1 
C11 CUPREW WASHER Ø8.2 x Ø16 PSYCG7000EC37 3  C23 WIRING HARNESS PSYCG7000EC31 1 
C12 HEX CUPREW NUT M8 PSYCG7000EC36 1      

 

© 2006, Sycamore SCS, LLC. 

19 
 



 
 

6000 Watt Generator 
Engine Parts Listing 
Figure D 

 

© 2006, Sycamore SCS, LLC. 

20 
 



 
 

Owner's Manual 

© 2006, Sycamore SCS, LLC. 

21 
 

Engine Parts Listing (cont’d) 
Figure D (cont’d) 
 

ITEM 
NO. DESCRIPTION PSYCG # QTY  ITEM 

NO. DESCRIPTION PSYCG # QTY 

D01 KNURL HEAD SCREW M5X20mm PSYCG7000ED01 1  D15 STUD BOLT M8 XM6x108 PSYCG7000ED15 2 
D02 AIR FILTER COVER PSYCG7000ED02 1  D16 AIR PIPE CLIP PSYCG7000ED16 4 
D03 GASKET PSYCG7000ED03 1  D17 AIR PIPE A 14cm PSYCG7000ED17 1 
D04 AIR FILTER B PSYCG7000ED04 1  D18 UNILATERAL VALVE PSYCG7000ED18 1 
D05 ELEMENT FITTING PLATE PSYCG7000ED05 1  D19 AIR PIPE  B 9cm PSYCG7000ED19 1 
D06 M6 FLANGE NUT PSYCG7000EA11 2  D20 M5 FLANGED NUT PSYCG7000ED20 6 
D07 PLATE PSYCG6000ED07 1  D21 M6 FLANGED NUT PSYCG7000EA11 1 
D08 AIR FILTER CASE PSYCG7000ED08 1  D22 BRACKET PSYCG7000ED22 1 
D09 CHOKE AIR VALVE PSYCG7000ED09 1  D23 GASKET PSYCG7000ED23 1 

D10K GASKET KIT (Includes D10, 12, 13, 14) PSYCG7000ED10K 1  D24 PAN HEAD SCREW M5X15 PSYCG7000ED24 1 
D10 INLET GASKET PSYCG7000ED10 1  D25 PAN HEAD SCREW M6X15 PSYCG7000ED25 1 
D11 CARBURETOR PSYCG6000ED11 1  D26 AIR FILTER C PSYCG7000ED26 1 
D12 CARBURETOR GASKET PSYCG6000ED12 1  D27 PAN HEAD SCREW M5X15 PSYCG7000ED24 6 
D13 CARBURETOR INSULATOR PSYCG6000ED13 1  D28 AIR FILTER A PSYCG7000ED28 1 
D14 INSULATOR GASKET PSYCG7000ED14 1      



 
 

6000 Watt Generator 
Engine Parts Listing (cont’d) 
Figure E 

 
 

ITEM 
NO. DESCRIPTION PSYCG # QTY  ITEM 

NO. DESCRIPTION PSYCG # QTY 

E01 KEY 4 x 13 PSYCG7000EE01 1  E07 PISTON PIN CIRCLIP PSYCG7000EE07 2 
E02 CRANK PSYCG7000EE02 1  E08 PISTON PSYCG6000EE08 1 
E03 FLANGED BOLT M8 x38 PSYCG7000EE03 2  E09K RING KIT (E9, 10, 11) PSYCG6000EE09K 1 
E04 CONNECTING ROD CAP PSYCG7000EE04 1  E09 OIL RING PSYCG6000EE09 1 
E05 CONNECTING ROD PSYCG7000EE05 1  E10 2ND COMPRESSION RING PSYCG6000EE10 1 
E06 PISTON PIN PSYCG7000EE06 1  E11 1ST COMPRESSION RING PSYCG6000EE11 1 

 

© 2006, Sycamore SCS, LLC. 

22 
 



 
 

Owner's Manual 
Engine Parts Listing (cont’d) 
Figure F 

 
 

ITEM 
NO. DESCRIPTION PSYCG # QTY  ITEM 

NO. DESCRIPTION PSYCG # QTY 

F01 CLAMP PSYCG7000EF01 1  F09 COVERNOR SHAFT CLIP PSYCG7000EF09 1 
F02 PAN HEAD SCREW M5 X35 PSYCG7000EF02 1  F10 COVERNOR SHAFT PSYCG7000EF10 1 
F03 SPRING PSYCG7000EF03 1  F11 FLANGED NUT M6 PSYCG7000EA11 1 
F04 REGULATING SPRING PSYCG7000EF04 1  F12 BACK SPRING PSYCG7000EF12 1 
F05 LINK ROD PSYCG7000EF05 1  F13 AIR FLOW COVER PSYCG7000EF13 1 
F06 GOVERNOR ARM PSYCG7000EF06 1  F14 FLANGED BOLT M6 x 12 PSYCG7000EF14 3 
F07 SQUARE HEAD BOLT M6 PSYCG7000EF07 1  F15 OIL SEAL GOVERNOR SHAFT PSYCG7000EF15 1 
F08 WASHER Ø8.2 Xø16 PSYCG7000EF08 1      

© 2006, Sycamore SCS, LLC. 

23 
 



 
 

6000 Watt Generator 
Engine Parts Listing (cont’d) 
Figure G 

 
 

ITEM 
NO. DESCRIPTION PSYCG # QTY  ITEM 

NO. DESCRIPTION PSYCG # QTY 

G01 CYLINDER HEAD GASKET PSYCG6000EG01 1  G11 PUSH ROD PSYCG7000EG11 2 
G02 INTAKE VALVE PSYCG7000EG02 1  G12 PUSH ROD GUIDE PSYCG7000EG12 1 
G03 CYLINDER HEAD PSYCG7000EG03 1  G13 ROCKER SCREW PSYCG7000EG13 2 
G04 EXHAUST VALVE BUSHING PSYCG7000EG04 1  G14 VALVE ROCKER ARM PSYCG7000EG14 2 
G05 VALVE SPRING PSYCG7000EG05 2  G15 ADJUSTER PSYCG7000EG15 2 
G06 INTAKE VALVE RETAINER PSYCG7000EG06 1  G16 M6 x0.75 NUT PSYCG7000EG16 2 
G07 EXHAUST VALVE ETAINER PSYCG7000EG07 1  G17 FLANGED BOLT 10x1.25x80-8.8 PSYCG7000EG17 4 
G08 SPARK PLUG PSYCG7000EG08 1  G18 AIR FLOW GUIDE PSYCG7000EG18 1 
G09 LOCATING RING PSYCG7000EG09 2  G19 FLANGED BOLT M6 x12 PSYCG7000EF14 1 
G10 EXHAUST VALVE PSYCG7000EG10 1  G20 OIL SEAL INTAKE PSYCG7000EG20 1 

 

© 2006, Sycamore SCS, LLC. 

24 
 



 
 

Owner's Manual 
Engine Parts Listing (cont’d) 
Figure H 
 

 
 

© 2006, Sycamore SCS, LLC. 

25 
 



 
 

6000 Watt Generator 

© 2006, Sycamore SCS, LLC. 

26 
 

Engine Parts Listing (cont’d) 
Figure H (cont’d) 
 

ITEM 
NO. DESCRIPTION PSYCG # QT

Y.  ITEM 
NO. DESCRIPTION PSYCG # QTY 

H01K PULL START ASSEMBLY (H01-04) PSYCG7000EH01K 1  H25 RING SEAL PSYCG7000EH25 2 
H01 FLANGED BOLT M6 x 18 PSYCG7000EH01 3  H26 CRANKCASE COVER PSYCG7000EH26 1 
H02 RECOIL STARTER PSYCG7000EH02 1  H27 OIL SEAL Ø52 x Ø35 x 8 PSYCG7000EH27 1 
H03 HEX NUT M16 x 1.5 PSYCG7000EH03 1  H28 FLANGED BOLT M8 x 40 PSYCG7000EH28 7 
H04 STARTER PULLEY PSYCG7000EH04 1  H29 CYLINDER HEAD GASKET PSYCG7000EH29 1 
H05 FAN COVER PSYCG7000EH05 1  H30 INSIDE SHEILD PSYCG7000EH30 1 
H06 FLANGED BOLT M6 x 12 PSYCG7000EH06 4  H31 CYLINDER HEAD COVER PSYCG7000EH31 1 
H07 FLYWHEEL FAN PSYCG7000EH07 1  H32 GAS PIPE PSYCG7000EH32 1 
H08 FLYWHEEL PSYCG6000EH08 1  H33 HEAD COVER BOLT M6 x 60 PSYCG7000EH33 1 
H09 IGNITION COIL PSYCG7000EH09 1  H34 FLANGED BOLT M6 x 12 PSYCG7000EF14 1 
H10 BOLT M6 x25 PSYCG7000EH10 2  H35 II DA PSYCG7000EH35 1 
H11 OIL SEAL Ø52 x Ø35 x 8 PSYCG7000EH11 1  H36 RUBBER BAND PSYCG7000EH36 1 
H12 SPEED REGULATING WHEEL PSYCG7000EH12 1  H37 FLANGED BOLT M6 x 12 PSYCG7000EF14 1 
H13 FLAT WASHER Ø8.2 x Ø13 PSYCG7000EA42 1  H38 BRACKET PSYCG7000EH38 1 
H14 CRANKCASE PSYCG6000EH14 1  H39 FLANGED BOLT M6 x 25 PSYCG7000EH39 2 
H15 FLANGED BOLT M12 x 16 PSYCG7000EH15 1  H40 ELECTRIC MAGNET PSYCG7000EH40 1 
H16 WASHER Ø 17 PSYCG7000EH16 1  H41 ENGINE HOLE COVER PSYCG7000EH41 3 
H17 OIL SENSOR PSYCG7000EH17 1  H42 BEARING 6202 PSYCG7000EH42 2 
H18 FLANGED BOLT M6 x 12 PSYCG7000EF14 2  H43 BALANCER SHAFT PSYCG7000EH43 1 
H19 CRANK CASE BEARING 6207 PSYCG7000EH19 2  H44 FLANGED BOLT M6 x 12 PSYCG7000EF14 3 
H20 LOCATING RING PSYCG7000EH20 2  H45 AIR FLOW GUIDE PSYCG7000EH45 1 
H21 CAMSHAFT PSYCG6000EH21 1  H46 CYLINDER HEAD RUBBER WASHER PSYCG7000EH46 1 
H22 VALVE LIFTER PSYCG7000EH22 2  H47 WASHER Ø6 x Ø10  PSYCG7000EH47 1 

H23K GEAR CASE SEAL KIT (Includes H23 & 27) PSYCG7000EH23K 1  H48 OIL CAP PSYCG7000EH48 1 
H23 CRANK CASE GASKET PSYCG7000EH23 1  H49 HEAD COVER WASHER PSYCG7000EH49 1 
H24 OIL LEVEL PLUG PSYCG7000EH24 1      



 
 

Owner's Manual 
Installation 

Note:  Pr ior  to powering tools and equipment,  make sure the generator 's  rated voltage, 
wattage, and amperage capacity (120-240VAC @ 41.6/20.8AMPs) is adequate to supply 
a l l  e lectr ical  loads that  the uni t  wi l l  power.   I f  power ing exceeds the generator 's  
capacity,  i t  may be necessary to group one or more of  the tools and/or equipment for  
connect ion to a separate generator .  

Electr ical  and other permits may be required for  the instal lat ion of  emergency power systems.  
Invest igate your local bui ld ing and electr ical  codes before instal l ing th is uni t .   Insta l lat ion must be 
completed by l icensed contractors.  

WARNING! THE GENERATOR WEIGHS APPROXIMATELY 225 POUNDS.  USE CARE 
WHEN LIFTING.  ENSURE USE OF THE PROPER HOISTING OR LIFTING EQUIPMENT 
WHEN MOVING IT TO THE INSTALLATION LOCATION.  ALWAYS CONNECT LIFTING 
LINES TO THE FRAME OF THE GENERATOR. 

 
General Location 

•  Make sure to locate and instal l  the generator outdoors where air  for  cool ing is  readi ly  avai lable.  
•  Instal l  the generator so that  the air  in lets and out lets are not  b locked by obstruct ions such as 

bushes, t rees,  or  snow dr i f ts .   Locat ing i t  in the path of  heavy winds or snowdr i f ts  may require 
the placement behind a barr ier  for  protect ion.   In normal weather condi t ions,  the air  vent  should 
face the prevai l ing wind direct ion.  

•  Instal l  the generator on a raised concrete s lab or  other area where rain drainage or f lood waters 
cannot reach i t .  

•  Consider maintenance requirements when instal l ing.   Generator p lacement should al low for  four 
feet  of  access to al l  s ides of  the uni t  for  maintenance purposes.  

•  Place the generator as c lose as possible to the electr ical  tools and equipment being powered to 
l imi t  the need for  and reduce the length of  extension cords.  

•  I f  the generator is located indoors,  the engine exhaust must be vent i lated to the outdoors using 
leak-proof ,  heat resistant ,  and f lex ib le tubing.  

© 2006, Sycamore SCS, LLC. 

27 
 



 
 

6000 Watt Generator 
Installation (cont'd) 
Support and Mounting 

Mount the generator on a concrete s lab capable of  support ing the weight of  the generator and any 
accessor ies.   The s lab must extend beyond al l  s ides of  the f rame by at  least  one foot .   Contact  a 
cement contractor  for  s lab specif icat ions i f  necessary.   At tach the f rame to the concrete s lab using 
⅜  inch diameter expansion anchor bol ts (not  suppl ied).  

Grounding 
Note: It is recommended that only a trained and licensed electrician perform this 
procedure. 

Connect a #6 AWG grounding wire (not  included) f rom the ground connector on the generator  (C18 on 
the control  panel)  to a grounding rod (not  included) that  has been dr iven at  least  24 inches deep into 
the earth.   The grounding rod must  be an earth-dr iven copper or  brass rod (electrode) which can 
adequately ground the generator.  

© 2006, Sycamore SCS, LLC. 

28 
 



 
 

Owner's Manual 
Operation 

Note:  The parts l is t ings above are helpful  fo r  locat ing the contro ls ment ioned below. 

CAUTION: PRIOR TO USING THE GENERATOR SET FOR THE FIRST TIME, THE 
ENGINE MUST BE FILLED WITH APPROXIMATELY ¾ QUART OF A HIGH QUALITY SAE 
10W-30 GRADE ENGINE OIL.   TO DO SO, UNSCREW AND REMOVE THE ENGINE'S 
OIL LEVEL PLUG (DIPSTICK) LOCATED AT THE BOTTOM OF THE ENGINE 
CRANKCASE.  FILL THE ENGINE'S CRANKCASE UNTIL THE OIL LEVEL READING IS 
AT THE UPPER MARKED LINE ON THE OIL LEVEL PLUG.  DO NOT OVERFILL OIL .  
TO FINISH, SCREW THE OIL LEVEL PLUG BACK INTO THE OIL FILL HOLE. 

 
Before Starting the Generator 
 

 

1.  Check tha t  the  engine  power  swi tch on  the  
cont ro l  panel  is  in  i t s  "OFF"  pos i t ion.  

2. Before the f i rst  use,  remove the fuel tank 
cap and f i l l  the fuel  tank with unleaded 
gasol ine.   When fuel ing,  be sure that  the 
fuel  stra iner is  in place.   Replace the fuel 
tank cap and check the engine's fuel  
gauge for  the amount of  unleaded gasol ine 
in the fuel tank.   I f  necessary,  ref i l l  the 
fuel tank wi th unleaded gasol ine.   The 
generator  must be turned of f  and cooled 
down before ref i l l ing the fuel  tank.  

3. Before each use,  check oi l  and f i l l  i f  
needed. 

 

© 2006, Sycamore SCS, LLC. 

29 
 



 
 

6000 Watt Generator 
Operation (cont’d) 
Starting 

1. Make sure that  a l l  tools and equipment to be powered by the generator are not p lugged into the 
uni t  whi le the engine is  star ted.  

2. Turn the Stop Switch on the control  panel  to i ts  “ON” 
posi t ion.  

3. Open the fuel  valve by turning lever to the “ON” 
4. Close the choke lever by moving i t  lef t  to the “START” 

posi t ion (about ⅛  inch c learance).  

 
 
 

5. Hold the start  handle loosely and pul l  i t  s lowly several t imes 
to al low the gasol ine to f low into the engine's carburetor.   
Then hold the star t  handle f i rmly and pul l  the rope hard and 
fast .   Pul l  the rope al l  the way out  using two hands i f  
needed.  I f  necessary,  repeat several t imes unt i l  the 
engine star ts.  

6. Al low the engine to run for  several seconds.  Then, open 
choke al l  the way. 

© 2006, Sycamore SCS, LLC. 

30 
 



 
 

Owner's Manual 
Operation (cont'd) 
Powering 120 Volt AC Tools and Equipment: 

1. Prior  to connect ing tools and equipment,  make sure the generator 's  rated voltage, and amperage 
capacity (120-240VAC @ 41.6/20.8AMPs) is  adequate to supply al l  e lectr ical  loads that  the unit  
wi l l  power.   I f  powering exceeds the generator 's capaci ty,  i t  may be necessary to group one or 
more of  the tools and/or equipment for  connect ion to a separate generator.  

CAUTION: ATTEMPTING TO POWER SENSITIVE ELECTRONIC EQUIPMENT WITHOUT 
THE USE OF AN APPROVED LINE CONDITIONER MAY CAUSE DAMAGE TO THE 
EQUIPMENT.  SYCAMORE SCS  IS NOT RESPONSIBLE FOR ANY DIRECT OR 
INDIRECT DAMAGE CAUSED BY FAILURE TO USE AN APPROVED LINE 
CONDITIONER. 

2. Once the generator is  running,  s imply connect the power cords of  110/120 vol t  AC powered tools 
and equipment into the 110/120 volt  AC dual  out lets.  

Note:  The generator features an AC Non-Fuse Circuit  Breaker  to protect  the AC circuit  in  
case of  an over load.  Should an over load occur,  the breaker wi l l  “ t r ip”  to i ts  of f  posit ion 
causing the generator to automat ical ly shut down.   In th is case, refer to Step #1 
above in th is sect ion.   Then, reset  the c ircui t ry system by turning the c ircui t  breaker to 
i ts  on posit ion.   Restart  the generator and cont inue power ing the remaining tools and 
equipment.  

3. When f in ished using the generator ,  turn the star t  swi tch to i ts  "STOP" posi t ion.   Turn the fuel 
valve to i ts “OFF” posi t ion.  

4. Disconnect a l l  e lectr ical  powered tools and equipment f rom the generator 's  110/120 vol t  AC duel 
out lets.  

5. After the engine and generator have completely cooled, store generator in a safe,  c lean, and dry 
locat ion ( i f  not  a l ready instal led).  

© 2006, Sycamore SCS, LLC. 

31 
 



 
 

6000 Watt Generator 
Inspection, Cleaning, and Maintenance 

WARNING! ALWAYS MAKE SURE THE GENERATOR POWER SWITCH IS IN ITS 
“STOP" POSITION.  DISCONNECT THE SPARK PLUG WIRE FROM THE ENGINE AND 
ALLOW SUFFICIENT TIME FOR THE ENGINE AND GENERATOR TO COMPLETELY 
COOL BEFORE PERFORMING ANY INSPECTIONS, MAINTENANCE, OR CLEANING. 

•  Before each use, inspect the generator .   Check for:  

- Loose screws 
- Misal igned or b inding moving parts 
- Cracked or broken parts 
- Damaged electr ical  wir ing,  or  
- Any other condi t ion that  may af fect  safe operat ion.  

•  I f  an engine problem occurs,  have i t  checked by a qual i f ied serv ice technic ian before fur ther use.   
Do not use damaged equipment.  

•  Before each use, make sure the engine's o i l  and gas levels are adequate.   I f  necessary,  f i l l  the 
crankcase unt i l  the oi l  level  is  even wi th the oi l  f i l l  hole or  at  the upper level on the oi l  level  cap.   
Also f i l l  the gas tank wi th gas unt i l  the fuel gauge shows fu l l .  

•  Before each use,  remove al l  debr is wi th a sof t  brush,  rag,  or  vacuum. 
•  Lubr icate al l  moving parts using premium qual i ty  and l ightweight  machine oi l .  

 

•  Every 20 hours of  use,  drain old engine oi l  and 
replace wi th approximately ¾ quart  of  h igh qual i ty  
SAE 10W-30 grade engine oi l .   DO NOT 
OVERFILL OIL .  

•  Every 300 hours of  use,  have a qual i f ied and 
cert i f ied technic ian perform thorough maintenance 
on the generator and engine.  

•  For long term storage, e ither drain fuel into a 
sui table container or add a fuel  
preservat ive/stabi l izer  (not  included) to prevent 
fuel  breakdown. 

 

© 2006, Sycamore SCS, LLC. 

32 
 



 
 

Owner's Manual 

© 2006, Sycamore SCS, LLC. 

33 
 

Trouble Shooting 
 

Problem  Cause  Solution 
  
  
  
  
  
  
  
  
  
  
  
  

Engine will not start 
or runs rough when 
started. 

 

1 .  Generator  swi tch  set  to  "STOP".  
2 .  Fue l  va lve is  in  the “OFF”  pos i t ion .  
3 .  Dir ty  a i r  c leaner .  
4 .  Out  o f  gaso l ine .  
5 .  Bad gasol ine .  
6 .  Loose or  d isconnected  spark  p lug  w i re .  
7 .  Bad spark  p lug .  
8 .  Water  in  gaso l ine .  
9 .  Over  chok ing .  
10 .  Low o i l  leve l .  
11 .  Excess ive  r ich fue l  m ix ture.  
12 .  In take  va lve s tuck  open or  c losed.  
13 .  No compress ion.  

 

1 .  Set  swi tch to  "RUN".  
2 .  Turn fue l  va lve to  the “ON”  pos i t ion .  
3 .  Clean or  rep lace a i r  c leaner .  
4 .  Fi l l  fue l  tank.  
5 .  Dra in  gas  tank and f i l l  w i th  f resh  fue l .  
6 .  Connect  w i re  to  spark  p lug .  
7 .  Replace spark  p lug .  
8 .  Dra in  gas  tank ;  f i l l  w i th  f resh fue l .  
9 .  Close choke.   Set  to  “START”  pos i t ion .  
10 .  Fi l l  c rankcase to  p roper  leve l .  
11 .  Contact  your  loca l  serv ice  dea ler .  
12 .  Contact  your  loca l  serv ice  dea ler .  
13 .  Contact  your  loca l  serv ice  dea ler .  

  
  Engine is running but 

No AC output. 
 

1 .  Circu i t  b reaker  open.  
2 .  Connected  dev ice  is  fau l ty .  
3 .  The capac i tor  o r  the  d iode is  damaged.  

 

1 .  Reset  c i rcu i t  breaker .  
2 .  Connect  a  dev ice  in  good condi t ion .  
3 .  Change the capac i tor  o r  d iode.  

  
  
  Engine runs but gets 

bogged down when 
loads are connected. 

 

1 .  Elec t r ica l  shor t  is  present .  
2 .  Generator  i s  over loaded.  
3 .  Engine speed too low.  
4 .  Generator  c i rcu i t  shor ted.  

 

1 .  Disconnect  shor ted e lec t r i ca l  load.  
2 .  Refer  to  "Opera t ion"  sec t ion .  
3 .  Contact  your  loca l  serv ice  dea ler .  
4 .  Contact  your  loca l  serv ice  dea ler .  

  
  

Engine lacks power.  

1 .  Load is  too h igh .  
2 .  Dir ty  a i r  f i l te r .  
3 .  Engine needs to  be serv iced.  

 

1 .  See "Operat ion"  sec t ion.  
2 .  Replace a i r  f i l te r .  
3 .  Contact  your  loca l  serv ice  dea ler .  

Engine shuts down 
during operation. 

 1 .  Out  o f  gaso l ine .  
2 .  Problem wi th  eng ine .  

 1 .  Fi l l  fue l  tank.  
2 .  Contact  your  loca l  serv ice  dea ler .  

  

Engine hunts or 
surges. 

 1 .  Choke is  opened too  soon.  
2 .  Carbure tor  is  runn ing  too  r ich or  too lean.

 
1 .  Move choke to  ha l fway  pos i t ion t i l l  eng ine 

runs  smooth ly .  
2 .  Contact  your  loca l  serv ice  dea ler .  

 



 
 

6000 Watt Generator 
Wiring Diagram 

 

© 2006, Sycamore SCS, LLC. 

34 
 



 
 

Owner's Manual 

© 2006, Sycamore SCS, LLC. 

35 
 

Compliance 
UNITED STATES ENVIRONMENTAL PROTECTION AGENCY, WASHINGTON, DC 20460 
 
2005 Model  Year Cert i f icate of  Conformity 

•  Manufacture r :  Ningde CUE Electr ical  and Machinery CO.,  LTD. 
•  Certif icate Number :  CUE -NRSI-05-02 
•  Effective Date :  3/10/2005 
•  Date Issued :  3/10/2005 

Merry l in Zaw-Mon, Director,  Cert i f icat ion and Compl iance Div is ion,  Off ice of  Transportat ion and Air 
Qual i ty .  
 
Pursuant to Sect ion 213 of  Clean Air  Act  (42 U.S.C. sect ion 7547) and 40 CFR 90, and subject  to the 
terms and condi t ions prescr ibed in those provis ions,  th is cert i f icate of  conformity is hereby issued for  
the fo l lowing smal l  non-road engine fami ly,  more fu l ly  descr ibed in the documentat ion required by 40 
CFR 90 and produced in the stated model year.  
 
This cert i f icate of  conformity covers only those new smal l  non-road engines which conform in al l  
mater ia l  respects to the design specif icat ions descr ibed in the documentat ion required by 40 CFR 90 
and which are produced dur ing the model  year stated on th is cert i f icate.   This cert i f icate of  
conformity does not  cover smal l  non-road engines imported pr ior  to the ef fect ive date of  the 
cert i f icate.  
 
This cert i f icate of  conformity is  condi t ional upon compliance of  said manufacturer wi th the averaging,  
banking,  and t rading provis ions of  40 CFR Part  90,  Subpart  C both dur ing and af ter  model  year 
product ion.   Fai lure to comply wi th these provis ions may render th is cert i f icate void ab in i t io .  The 
HC +NOX fami ly emission l imi t  (FEL) is :  g/k W-hr.  
 
I t  is a term of  th is cert i f icate that  the manufacturer shal l  consent to al l  inspect ions descr ibed in 40 
CFR 90.126 and 90.506 and author ized in a warrant or  court  order.   Fai lure to comply with the 
requirements of  such a warrant or court  order may lead to revocat ion or suspension of  th is cert i f icate 
for  reasons speci f ied in 40 CFR 90.  I t  is  also a term of  th is cert i f icate that  th is cer t i f icate may be 
revoked or suspended or rendered void ab in i t io  for  other reasons specif ied in 40 CFR 90. 
 
This cert i f icate does not  cover smal l  non-road engines sold,  of fered for  sale,  introduced, or  del ivered 
for  introduct ion into commerce in the U.S. pr ior  to the ef fect ive date of  the cert i f icate.  



 
 

6000 Watt Generator 

© 2006, Sycamore SCS, LLC. 

36 
 

Limited Warranty  
SYCAMORE SCS  warrants to the or ig inal purchaser who uses the product in a consumer appl icat ion 
(personal,  resident ia l  or  household usage) that  a l l  products covered under th is warranty are f ree f rom 
defects in mater ia l  and workmanship for  two years f rom the date of  purchase.  Al l  products covered 
by th is l imi ted warranty which are used in commercial  appl icat ions ( that  is ,  income producing 
appl icat ions) are warranted to be free of  defects in mater ial  and workmanship for  90 days f rom the 
date of  or ig inal  purchase.  Products covered under th is warranty include air  compressors,  a i r  tools,  
serv ice parts,  pressure washers,  and generators.  
 
SYCAMORE SCS  wi l l  repair  or  replace,  at  SYCAMORE SCS 's  sole opt ion,  products or  components 
which have fa i led with in the warranty per iod.   Service wi l l  be scheduled according to the normal 
work f low and business hours at  the service center  locat ion and the avai labi l i ty  of  replacement parts. 
Al l  decis ions of  SYCAMORE SCS  wi th regard to th is l imi ted warranty shal l  be f inal .  
 
This warranty gives you specif ic  legal r ights and you may also have other r ights which vary f rom 
state to state.  
 
RESPONSIBILITY OF ORIGINAL PURCHASER ( in i t ia l  user) :   

•  To process a warranty c la im on th is product,  DO NOT return i tem to the retai ler .   The product 
must be evaluated by an Author ized Warranty Serv ice Center.   For the locat ion of  the nearest 
Author ized Warranty Service Center contact  SYCAMORE SCS  at  1-800-801-2051. 

 
•  Retain or iginal  cash register sales receipt  as proof of  purchase for  warranty work.   Purchaser 

must complete the product  registrat ion form and return to SYCAMORE SCS  wi th proof  of 
purchase wi th in 90 days of  purchase.  

 
•  Use reasonable care in the operat ion and maintenance of  the product as descr ibed in the 

Owner’s Manual(s) .   
 
•  Del iver or  ship the product to the nearest  Author ized Warranty Service Center.   Freight  costs,  i f  

any,  must be paid by the purchaser.   
 
•  I f  the purchaser does not  receive sat is factory results f rom the Author ized Warranty Serv ice 

Center,  the purchaser should contact  SYCAMORE SCS .  



 
 

Owner's Manual 

© 2006, Sycamore SCS, LLC. 

37 
 

Limited Warranty (cont'd) 
THIS WARRANTY DOES NOT COVER: 

•  Merchandise sold as recondi t ioned, used as rental  equipment,  or  used as f loor  or  d isplay models.  
•  Merchandise that  has become damaged or inoperat ive because of  ordinary wear or  misuse; 

exposure to cold,  heat,  ra in,  or  excessive humidity;  use of  improper chemicals,  negl igence, 
accidents,  or  fa i lure to operate the product  in accordance with the instruct ions provided in the 
Owners Manual(s)  suppl ied with the product;  improper maintenance; the use of  accessor ies or 
at tachments not  recommended by SYCAMORE SCS ;  unauthor ized repair  or  a l terat ions.  

 
•  Repair  and t ransportat ion costs of  merchandise determined not to be defect ive.  
•  Costs associated wi th assembly,  required oi l ,  adjustments,  or  other instal lat ion and star t -up 

costs.  
 
•  Expendable parts or  accessor ies suppl ied wi th the product which are expected to become 

inoperat ive or unusable af ter  a reasonable per iod of  use. 
 
•  Merchandise sold by SYCAMORE SCS  which has been manufactured by and ident i f ied as the 

product  of  another company, such as gasol ine engines.   The product manufacturer 's  warranty,  i f  
any,  wi l l  apply.  



 
 

6000 Watt Generator 

© 2006, Sycamore SCS, LLC. 

38 
 

Limited Warranty (cont’d) 
•  ANY INCIDENTAL, INDIRECT OR CONSEQUENTIAL LOSS, DAMAGE, OR EXPENSE THAT MAY 

RESULT FROM ANY DEFECTS, FAILURE OR MALFUNCTION OF THE PRODUCT IS NOT 
COVERED BY THIS WARRANTY.  SOME STATES DO NOT ALLOW THIS EXCLUSION, SO IT 
MAY NOT APPLY TO YOU. 

 
•  IMPLIED WARRANTIES, INCLUDING THOSE OF MERCHANTABILITY OR FITNESS FOR A 

PARTICULAR PURPOSE, ARE LIMITED TO ONE YEAR FROM THE DATE OF ORIGINAL 
PUCHASE.  SOME STATES DO NOT ALLOW LIMITATIONS ON HOW LONG AN IMPLIED 
WARRANTY LASTS, SO THE ABOVE LIMITATIONS MAY NOT APPLY TO YOU. 

 
 
 
 
 
 
 
 
 
 
 
 
 

SYCAMORE SCS, LLC 
 

12540 Westport Rd. Ste. 2 
Louisville, KY 40245 

Ph (800) 801-2051     (502) 292-4850 


	Table of Contents
	 Safety Guidelines – Definitions
	Save These Important Safety Instructions!

	 General Precautions
	Carbon Monoxide
	Gasoline and Oil

	 General Precautions (cont'd)
	Gasoline and Oil (cont'd)
	Hot Components
	Power Output
	Work Area

	 General Precautions (cont'd)
	Electrical Safety

	 General Precautions (cont'd)
	Electrical Safety (cont'd)
	Personal Safety

	 General Precautions (cont'd)
	Generator Use and Care
	Servicing
	Heart Pacemakers

	 General Precautions (cont’d)
	Installation

	 General Precautions (cont'd)
	Mechanical
	Chemicals

	 General Precautions (cont'd)
	Noise
	Extension Cord

	 Assembly
	Wheel and Handle Assembly
	Wheel Assembly
	V-Leg Support Assembly

	 Assembly (cont'd)
	Handle Assembly

	 Specifications
	Electrical
	Gasoline Engine
	Fuel
	Weight
	Noise Level


	General Parts Listing
	Figure A

	 General Parts Listing (cont’d)
	Figure A (cont’d)

	 Generator Parts Listing
	Figure B

	 Panel Parts Listing
	Figure C

	 Engine Parts Listing
	Figure D

	 Engine Parts Listing (cont’d)
	Figure D (cont’d)

	 Engine Parts Listing (cont’d)
	Figure E

	 Engine Parts Listing (cont’d)
	Figure F

	 Engine Parts Listing (cont’d)
	Figure G

	 Engine Parts Listing (cont’d)
	Figure H

	 Engine Parts Listing (cont’d)
	Figure H (cont’d)

	 Installation
	General Location

	 Installation (cont'd)
	Support and Mounting
	Grounding

	 Operation
	Before Starting the Generator

	 Operation (cont’d)
	Starting

	 Operation (cont'd)
	Powering 120 Volt AC Tools and Equipment:

	 Inspection, Cleaning, and Maintenance
	 Trouble Shooting
	Wiring Diagram
	 Compliance
	 Limited Warranty 
	 Limited Warranty (cont'd)
	 Limited Warranty (cont’d)

